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TECHNICAL DATASHEET

160435
MATERIAL Cotton interlock, natural colour
COATING PVC, red
SIZE(S) 10
PACKAGING UNIT 60 pairs
CERTIFICATION EN 388, EN 374

DESCRIPTION
NITRAS PVC gloves, red, fully coated, on cotton interlock, dipped twice, length 35 cm

Material Colour
Palm PVC on cotton interlock Red
Index finger and thumb PVC on cotton interlock Red
Back of the hand PVC on cotton interlock Red
Fingertips PVC on cotton interlock Red
Cuff / knitted wrist PVC on cotton interlock Red
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EN 420:2003 + A1:2009 Test parameter Performance level Test result
Dexterity 1-5 5

EN 388:2016 Test parameter Performance level Test result

4131X

Abrasion resistance 1-4 4
Blade cut resistance (Coupe-Test) 1-5 1
Tear resistance 1-4 3
Puncture resistance 1-4 1
Blade cut resistance (TDM) A-F X

EN ISO 374-5:2016 Test parameter Performance level Test result
Penetration - Passed
Permeation - Passed

EN ISO 374-1:2016 / Type B Test parameter Performance level Test result

AKL

Methanol (A) 1-6 2
Sodium hydroxide 40% (K) 1-6 6
Sulphuric acid 96% (L) 1-6 3


